
CalAm Monterey Peninsula Water Supply Project H-1 ESA / 205335.01 
Final EIR/EIS March 2018 

APPENDIX H 
Pure Water Monterey GWR Project 
Consolidated Final EIR Chapter 2 Project 
Description 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank 



  

Pure Water Monterey GWR Project 2-1 October 2015 
Consolidated Final EIR   Denise Duffy & Associates, Inc.  

CHAPTER 2 PROJECT DESCRIPTION 

2.1 Introduction
2.2 Project 

Location
2.3 Project 

Background
2.4 Project 

Objectives
2.5 Overview of 

Existing 
Systems

2.6 Overview of 
Proposed 
Project 
Facilities and 
Operations

2.7 Source 
Water

2.8 Treatment 
Facilities at 
the Regional 
Treatment 
Plant
[...]
options: (1) installation of a new pumping system, consisting of a new column pump installed in 
the wet well of the existing lake management pump station, upgrades to the existing electric 
panel, and a new 30-foot long, 12-inch diameter discharge pipe to the sanitary sewer; or (2) 
installation of a new gravity system, consisting of a new headwall and screened intake pipe on 
the lake bank, a new 40-foot long, 12-inch diameter discharge pipe to the sanitary sewer, and a 

23 This Proposed Project component is intended to operate the same as the existing lake management 
pumping activities conducted by the City except that pumping would occur to the sanitary sewer system in 
lieu of pumping to Del Monte Beach. The City currently pumps down the lake levels to prevent flooding. 
That practice would continue but the water would be diverted to the sewer system instead of released to 
the beach. The City would continue to maintain adequate lake levels to allow the City to irrigate its nearby 
parks with Lake El Estero water. 



    Chapter 2 Project Description 

 
 

Pure Water Monterey GWR Project 2-59 October 2015 
Consolidated Final EIR   Denise Duffy & Associates, Inc. 

new controlled and motorized isolation valve. Both systems would be entirely underground or 
within existing pump dry and wet well structures and the connecting pipeline would include a 
flow meter and a check valve to prevent backflow of sewage into the lake. The City and 
MRWPCA would select the preferred option based upon technical and economic considerations 
at the time that design plans are prepared. Key existing and proposed facilities at this site are 
shown in  
Either of the proposed new diversion systems would require some maintenance and would 
include controls to prevent overloading the wastewater collection system.  

Construction 
At the Lake El Estero Diversion site, less than 0.1 acres of disturbance would occur. The 
disturbance would be entirely within the paved area of the existing pump station at that site. 
Pavement demolition, trenching and installation of new pumps/pump motors, electrical facilities, 
and flow meters would all be installed below grade using only equipment delivery trucks, 
loaders, and backhoes.  

Operations and Maintenance 
The Lake El Estero diversion pump station would operate autonomously, based upon lake 
levels and water levels in the receiving sanitary sewer. System operators from the City would 
visit the site with the same frequency as operators visit the existing pump station, approximately 
once per week when not operating and multiple times per day while in operation. If a lakeside 
intake is used, approximately once per month an operator may need to physically clear 
vegetation or debris from the intake screen. The pumps would require annual inspection and 
servicing, using a lift truck to remove the pumps from the wet well. This maintenance may be 
scheduled to coincide with the adjacent pump station. The flow meter would require inspection 
and calibration less than once per year. 

2.8 TREATMENT FACILITIES AT THE REGIONAL TREATMENT 
PLANT 

2.8.1 Overview of Treatment Facilities at the Regional Treatment Plant  
Under the Proposed Project, a new AWT Facility would be constructed to receive Regional 
Treatment Plant secondary effluent for advanced treatment and, ultimately, injection into the 
Seaside Groundwater Basin.24 In addition, modifications to the existing Salinas Valley 
Reclamation Plant are proposed in order to enable increased use of tertiary treated wastewater 
for crop irrigation during winter months. The proposed new and modified treatment facilities at
the Regional Treatment Plant, including the Advanced Water Treatment Facility (or AWT 
Facility) and the Salinas Valley Reclamation Plant Modifications, would be constructed on 
approximately 3.5 acres of land within the MRWPCA Regional Treatment Plant (Regional 

24 As described in previous sections, the Proposed Project proposes to divert additional water sources 
and convey those waters with municipal effluent to the Regional Treatment Plant, including urban and 
agricultural runoff, agricultural wash water flows, and excess/unused Regional Treatment Plant 
secondary-treated wastewater. 



    Chapter 2 Project Description 

 
 

Pure Water Monterey GWR Project 2-60 October 2015 
Consolidated Final EIR   Denise Duffy & Associates, Inc. 

Treatment Plant) site west of the existing treatment facilities (see 
The following is a list of the proposed structures and 

facilities proposed to be constructed at the Regional Treatment Plant (see 
): 

 inlet source water diversion structure, an influent pump station, and an approximately 
360-foot long, 24-inch diameter pipeline to bring secondary effluent to the AWT 
Facility; 

 advanced treatment process facilities, including 
 chloramination, 
 ozonation, 
 biologically active filtration (if required), 
 automatic straining, 
 membrane filtration treatment, 
 booster pumping of the membrane filtration filtrate, 
 cartridge filtration, 
 chemical addition, 
 reverse osmosis membrane treatment, 
 advanced oxidation using ultraviolet light and hydrogen peroxide (advanced 

oxidation),
 decarbonation, and 
 product-water stabilization with calcium, alkalinity and pH adjustment; 
 final product storage and distribution pumping;  
 brine mixing facilities; and 
 modifications to the Salinas Valley Reclamation Plant (see  for a 

detailed description this Proposed Project component). 

The proposed advanced treatment facilities would include several structures as tall as 31 feet 
and totaling approximately 60,000 square feet. The proposed brine mixing facility would be up to 
16 feet tall and totaling approximately 10,000 square feet. New pipes and pumps would be
underground. Additional information on each component of the AWT Facility is presented in the 
following sections. 
provides a simplified AWT Facility process flow diagram illustrating the proposed treatment 
facilities.

2.8.1.1 AWT Facility Design Flows and System Waste Streams 
The proposed new AWT Facility would have a design capacity of 4.0 mgd of product water. As 
described in , a range of monthly source water flows has been estimated,
depending upon the seasonal availability of source waters. The facility would be operated to 
produce up to 3,700 AFY of purified recycled water for injection, which equates to an annual 
production rate of 3.3 mgd. The 4.0 mgd facility size is required to allow for peak seasonal 
operation and system down time. Similarly, the system components must be sized to allow for 
losses during treatment such as backwashing and brine disposal. Additional information on the 
proposed AWT Facility component design is presented in 



    Chapter 2 Project Description 

 
 

Pure Water Monterey GWR Project 2-61 October 2015 
Consolidated Final EIR   Denise Duffy & Associates, Inc. 

Table 2-18 
AWT Facilities Design Summary 

Pipeline from secondary treatment system outfall pipe to AWT Facility N/A
AWT Facility Influent Wetwell 0.2 mg
Influent Pumping (see Note b) 2.7 to 5.9 mgd
Ozone System(see Note b) 5.9 mgd
Biologically Active Filtration (if required) (see Note c) 5.5 mgd
Membrane Filtration System 4.9 mgd
Reverse Osmosis System 2.2 to 4.9 mgd
Advanced Oxidation System, Product Water Stabilization and Pumping 4.0 mgd
Notes:
a. Capacities represent process feedwater flows; units are million gallons (mg) and million gallons per day (mgd).
b. For the case where biological filtration is not included, the range for the influent pumping would be 2.7 to 5.5 mgd,
and the ozone system would be sized for 5.5 mgd.
c. The biologically active filtration would be sized to treat up to 80 percent of the process flow; the 5.5 mgd represents 
the total product flow when combined with the by-pass.

In producing highly purified water, the proposed new AWT Facility would also produce two to 
three waste streams: biological filtration backwash (if included in the system), membrane 
filtration backwash, and reverse osmosis concentrate. The biological filtration backwash and 
membrane filtration backwash would be diverted back to the Regional Treatment Plant 
headworks. The reverse osmosis concentrate would be piped to a proposed new brine and 
effluent receiving, mixing, and monitoring facility. The AWT Facility is expected to be able to 
produce water at up to 90% of design capacity, on average, due to some anticipated down time 
for membrane “clean in place” practices and repairs. The down time is assumed to be evenly 
distributed each month, though planned events would be scheduled for times when the least 
source water is available. The AWT Facility would need to be large enough to produce the 
required product water during the operational times (90% of each month). The resulting flow 
quantities for the AWT Facility are shown in 

 below. 

Based on these assumptions (including the 90% in-service, 81% reverse osmosis recovery, 
90% microfiltration recovery), an AWT Facility design flow rate of 4.0 mgd would be required to 
provide up to 3,700 AFY of high quality water for groundwater injection.

Table 2-19 
Proposed Project AWT Facility Process Design Flow Assumptions 

Ozone System Feed 5,496 4.9 5.9
Biologically Active Filtration Feed 4,481 4.0 4.8
Biologically Active Filtration Backwash returned to Regional 
Treatment Plant Headworks 421 0.4 0.5

Biologically Active Filtration Bypass3 1,015 0.9 1.1
Membrane Filtration Feed 5,075 4.5 5.5
Membrane Filtration Backwash retuned to Regional Treatment 
Plant Headworks 508 0.5 0.6

Reverse Osmosis Feed 4,567 4.1 4.9
Reverse Osmosis Concentrate 867 0.8 0.9
Reverse Osmosis Product Water (AWT Facility Design Size) 3,700 3.3 4.0
Advanced Oxidation Process 3,700 3.3 4.0
Notes:
1. Average annual flows reflect 3,700 AFY, typical annual production while building the drought reserve.
2. Maximum flow condition reflects design peak production rate.
3. 80% of the flow would pass through the Biologically Active Filtration, and 20% may bypass directly to the membrane 
filtration



    Chapter 2 Project Description 

 
 

Pure Water Monterey GWR Project 2-62 October 2015 
Consolidated Final EIR   Denise Duffy & Associates, Inc. 

2.8.1.2 Inlet Raw Water Diversion Structure and Pump Station 
A new diversion structure would be installed on an existing secondary effluent pipeline at the 
Regional Treatment Plant to divert and convey secondary effluent source water through a new
gravity pipeline to the proposed AWT Facility. A new influent pump station consisting of a 
subgrade wetwell and pumps would accept and equalize the Regional Treatment Plant 
secondary effluent flow.  

2.8.1.3 Raw Water Pretreatment 
Before membrane filtration, the secondary effluent would be pretreated using pre-screening and 
up to three separate subsystems:  

 Chloramination  
 Ozonation 
 Biological filtration (if required) 

. Chloramines would be used to reduce biofouling of the membrane systems. 
The chloramination system would include sodium hypochlorite storage, and chemical feed 
pumps and an inline injection and mixing system. Sodium hypochlorite would be injected 
upstream of ozonation or upstream of membrane filtration. Sodium hypochlorite reacts with 
ammonia present in the source water to form chloramine, which is an effective biocide that 
reduces biological fouling on the membrane filtration and reverse osmosis process membranes. 

. Ozone treatment is proposed to provide a chemical/pathogen destruction barrier and
reduce the membrane fouling. The ozone system would be comprised of several components: 
liquid oxygen storage and vaporizers or an onsite oxygen generator; a nitrogen boost system; 
an ozone generator and power supply unit; a cooling water system; a side-stream injection 
system; ozone contactor; and ozone destruct units. There are two potential approaches for 
supplying high-purity oxygen for ozone generation: (1) liquid oxygen delivered to onsite 
cryogenic storage tanks and evaporated through vaporizers, or (2) produce oxygen at the 
treatment facility using a pressure-swing adsorption oxygen generation system. The liquid 
oxygen system is included in the 10% design, but an on-site generation system would occupy 
approximately the same amount of space. Ozone generators would convert oxygen gas into a 
mixture of oxygen and ozone gas. The mixture of oxygen and ozone gas would be injected into 
a side stream of feed water flow that would then be recombined with the main supply line after 
ozone injection. The ozonated water would flow into one or more parallel contactors to provide 
contact time for disinfection/oxidation, ozone residual decay, and off-gassing. Off-gas would be 
treated through a catalytic-based ozone destruct system to prevent the release of ozone to the 
atmosphere. Once dissolved in the process water, ozone reacts with various contaminants in 
the water, resulting in several treatment benefits, including (1) reduction of organic compounds 
that cause membrane fouling, (2) reduction of many constituents of emerging concern (CECs),25

and (3) inactivation of pathogenic microorganisms. A quenching system to eliminate any ozone 
residual that remains in the water is included at the end of this process step. Quenching would 
be performed through the addition of sodium bisulfite, hydrogen peroxide or calcium thiosulfate, 
which would be stored on-site. 

25 See  for more information about the 
current understanding and regulation of these substances. 



    Chapter 2 Project Description 

 
 

Pure Water Monterey GWR Project 2-63 October 2015 
Consolidated Final EIR   Denise Duffy & Associates, Inc. 

This process may be used downstream of ozone 
treatment to reduce the concentration of ammonia and residual organic matter present in the 
ozone effluent and to reduce the solids loading on the membrane filtration process. The 
biologically active filtration system would consist of gravity-feed filter basins with approximately 
12 feet of granular media, and an underdrain/media support system. Ancillary systems would 
include an alkalinity addition system for pH control, backwash water basin (also used for 
membrane filtration backwash), backwash pumps, an air compressor and supply system for an 
air scour system, an air compressor and supply system for process air, and a wash water basin 
to facilitate filter backwashing. Depending upon the discharge permitting conditions, this process 
step may not be required; therefore, it may not be constructed until the AWT Facility completes 
initial start-up and testing. 

2.8.1.4 Microfiltration/Ultrafiltration Membrane Treatment System 
The membrane filtration system would remove suspended and colloidal solids, including 
bacteria and protozoa through hollow fiber membrane modules. Additional components of the 
membrane filtration system include valve manifolds to direct the flow of feed, filtrate, cleaning 
system, backwash supply, backwash waste, and compressed air to the corresponding module 
piping. Feed pumps would draw water from the feed clearwell and supply a pressurized feed to 
pretreatment strainers and the membrane units. Cleaning chemicals would include acid, caustic, 
and sodium hypochlorite, which would be stored on-site. Backwash and screening residuals 
would be adjusted to a neutral pH and returned to the Regional Treatment Plant headworks, 
along with residuals associated with the cleaning system. The projected recovery of treated 
water from the membrane filter system is roughly 90%; this recovery accounts for waste 
residuals associated with backwashing, cleaning, and pretreatment straining. 

2.8.1.5 Reverse Osmosis Membrane Treatment System 
A reverse osmosis process that employs semi-permeable membranes is proposed to remove 
dissolved salts, inorganic and organic constituents, and pathogens from the membrane filtration 
treated water. The proposed reverse osmosis system would consist of a single pass, which 
separates the membrane filtration filtrate feed water into a purified product stream (permeate) 
and a concentrated brine stream (concentrate). The proposed reverse osmosis would include a 
second stage to increase the product water recovery. 

The proposed reverse osmosis system would include individual process trains, housing the 
process membranes in pressure vessels along with connecting piping and valve manifolds for 
feed, permeate, concentrate, cleaning and flush supplies. The ancillary equipment for the 
overall reverse osmosis system would include a membrane cleaning system and permeate flush
system. Reverse osmosis membrane cleaning chemicals would likely include proprietary 
anticipant chemicals, acid, and caustic detergent, stored on-site. 

Feed to the reverse osmosis system would be delivered from the upstream membrane filtration 
system through an intermediate equalization tank. Low-pressure booster pumps would move 
the water into the pretreatment system. Pretreatment would include cartridge filters, followed by 
the addition of an antiscalant and acid to lower the pH, which would be injected into a low 
pressure line. High-pressure feed pumps would move the water from pretreatment into the 
reverse osmosis treatment trains. Concentrate from the reverse osmosis system would be 
discharged to a new brine mixing structure with final disposal through the existing MRWPCA 
ocean outfall. Product water would flow to the advanced oxidation system. Separate cleaning 
and flush system equipment would also be included. 



    Chapter 2 Project Description 

 
 

Pure Water Monterey GWR Project 2-64 October 2015 
Consolidated Final EIR   Denise Duffy & Associates, Inc. 

2.8.1.6 Advanced Oxidation Process System 
The proposed advanced oxidation system would provide a final polishing step for pathogen 
disinfection and an additional chemical destruction barrier for the reverse osmosis permeate. 
The proposed advanced oxidation system would consist of a chemical feed to add hydrogen 
peroxide and reactors housing arrays of ultraviolet lamps along with ballasts to power the 
ultraviolet system. Ultraviolet light reacts with hydrogen peroxide to form hydroxyl radicals, 
which, along with the ultraviolet light, oxidizes, destroys, or inactivates chemicals of concern and 
pathogens. The system sizing would be driven by the requirement in the California Code of 
Regulations, Title 22, §60320.200 et seq., “Indirect Potable Reuse: Groundwater Replenishment 
– Subsurface Application” criteria for advanced oxidation. Support facilities for the reactors 
would include chemical storage and metering pumps, and ballasts. The advanced oxidation 
product water would be directed to the post-treatment system for stabilization. 

2.8.1.7 Post-Treatment System 
Product water from the advanced oxidation process would be sent to the proposed post-
treatment system. Due to the high removal of minerals that is achieved through reverse osmosis 
treatment, post-treatment stabilization of the product water would be needed to prevent 
corrosion of pipe materials in the product water conveyance system. Stabilization would also be 
used to reduce the potential for product water to leach minerals and other chemicals from the 
soils within the Seaside Groundwater Basin upon injection. Reverse osmosis permeate is a soft, 
low alkalinity water, and the final product water quality would be adjusted to specific goals for 
hardness, alkalinity, and pH. This adjustment would include decarbonation by air stripping to 
remove carbon dioxide (CO2), the addition of calcium and alkalinity, and pH adjustment with 
CO2 addition. There are two proposed options for calcium and alkalinity adjustment: (1) the 
addition of purchased hydrate lime slurry (calcium hydroxide slurry), or (2) addition of sodium 
hydroxide (NaOH) and calcium chloride (CaCl2). Sodium hypochlorite may be added to the 
product water for secondary disinfection. 

2.8.1.8 Product Water Pump Station 
The new Product Water Pump Station would be located at the AWT Facility immediately south 